
     



JAPAN INTERNATIONAL COOPERATION AGENCY 

 

 
THE REPUBLIC OF KAZAKHSTAN 

 

THE STUDY  

ON  

SEWERAGE OPERATION AND MAINTENANCE  

KNOW-HOW TRANSFER 

 
 
 

FINAL REPORT 
 
 

 

JUNE 2009 

 

NIPPON KOEI CO., LTD. 

NIHON HELS INDUSTRY CORPORATION 



June 2009 
 

 
Mr. Yoshihisa UEDA 
Vice-President 
Japan International Cooperation Agency 

 

Dear Sir, 

Letter of Transmittal 

 
We are pleased to submit herewith the Final Report of ‘‘The Study on Operation and 
Maintenance Know-how Transfer for the Republic of Kazakhstan’’. 

The Study was carried out by the Joint Venture (JV) of NIPPON KOEI CO., LTD, and NIHON 
HELS INDUSTRY CORPORATION under the contract with your Agency for the five-month 
[...]

Kim-Ngnu River Upper 28.2 7.4 60 30 0
Set River Middle 28.0 7.4 45 45 0

Lu River Upper 29.0 7.4 100 55 0

Canal to Nhue River
Western

Part
of the City

29.9 7.8 45 30 0

Bay Mau Lake
Northern

Part
of the City

30.4 8.5 15 4 5

＊Sampling Date：14 Feb. 2009

　　　　　　　      Item
Location

To-Lic River

 
 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-4 -  

(3) Operation and Management of Sewerage System 

Operation and management of sewer and treatment facilities are executed by Sewerage 
Treatment Enterprise which is a subsidiary of Hanoi Sewerage and Drainage 
One-Member State Company Limited (HSDC).  

 

Figure 3.1.3 HSDC Organization Structure 

 

(4) Sewerage Tariff Structure and Charge Collection  

Hanoi People' Committee (HPC) regulates sewerage charge of 10% of water supply 
charge. Customers consist of household, social, industry and commercial customers. 
Customers outside the sewerage service and factories are exempted, but levied with 
environmental protection fee for industrial waste water. 

Water supply company levies wastewater charge based on water supply charge. Collected 
wastewater charge is paid to HPC.  

Table 3.1.4  Water Supply Charge for Urban Areas in Vietnam  
Group Rate 

Un-metered      30,000 VND/month House hold 
less than 16m3     2,800 VND/m3 
17－20m3        3,500  
21－35m3        5,000  
more than 36m3    7,500  

Industry 4,500 VND/m3 

Commercial 7,500 VND/m3 

Public 4,000 VND/m3 

 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-5 -  

(5) North Thang Long WWTP  

1) Outline of facility  

North Thang Long WWTP was constructed in 
August 2005. Its operation was delayed to 
September 2008 due to lack of sewer 
connection. It treats 3,700 m3/day of 
wastewater produced in adjacent Thang Long 
Industrial Park Treatment process and applies 
activated sludge process with surface 
mechanical aerator. Said WWTP serves the 
treatment area at the north side of Red River. 
Full facilities is planned to operate in 2020. 
However, it may be delayed due to lagging 
urban development project and sewer 
construction. Two relay pumping stations are 
constructed, including control facility of 
WWTP monitors. No control facility for 
pumping stations was however installed. 

Since it was more than three years past the 
construction completion, maintenance was not 
executed and degradation of machinery in the 
whole facilities is taking place. O&M plan in 
accordance with amount of inflow should be provided. Sequencing operation of 
whole facilities will contribute to the efficient operation and extended durability life 
of the facilities. 

Table 3.1.5   Features of North Thang Long WWTP 

Item Specification Remarks

Construction Completion 2005.8
Operation Start 2009.2

Design Sewered Population (person) 110,000

Treatment Capacity (m3/day) 42,000 Sewage: 38,000m3/day, Infiltrated water : 4,000m3/day
Current Inflow Rate (m3/day) 3,700 All sewage is discharged from TLIP without households.  

 

 

Figure 3.1.6  Treatment Flow of North Thang Long WWTP 

Figure 3.1.4 Aerator of North 
Thang Long WWTP 

Figure 3.1.5  Relay Pumping 
Station 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-6 -  

2) O&M Organization Structure 

O&M organization structure is divided into routine job on-site and supporting job 
of HSDC headquarters shown in Table 3.1.6. The headquarters team works with 
Kim Lien or Truc Bac teams and, executes sequencing jobs excluding routine and 
other unexpected tasks. This joint O&M team shown in Figure 3.1.7 is efficient. 

To evaluate water quality, examination for daily operation is executed on-site while 
periodic examination of two WWTPs is executed in the laboratory of HSDC 
headquarters. Examination is legally required to be outsourced to authorized 
institutions. 

On-site operators (7 members x 4 crew for 3 shifts) are assigned to monitor and 
operate facilities, perform routine inspection and repairs. 

Table 3.1.6  O&M Organisation of North Thang Long WWTP 

Position No.
(person) Remarks

Manager 1
Operator 28 4 groups, 7 persons per group, 3 work sift, including monitoring service
Water Quality 1 Simple testing at sitte for WWTP operation

Total 30

Water Quality 5 Laboratory at HSDC Head Quarter
O/M 5 Peridical testing and large scale repair

Other 15 Administrative role for all WWTPs
Total 25

1.Permanent Staff

2.Supporting Staff at Head Office

 
 

Manager

Operation Maintenance
Water Quality

Analysis
Others

１
s
t
G
r
o
u
p

HSDC
Headquarter

5 persons

HSDC
Headquarter

5 persons

HSDC
Headquarter

15 persons

On-site Water
Quality Analysis

（１）   （ ） 28 

（ ） 25 

（ ： 、 Being stationed 30 
： ）  Support structure 25 persons 

2
n
d
G
r
o
u
p

3
r
d
G
r
o
u
p

4
t
h
G
r
o
u
p

* 7 persons/group

･* Kim Lien Truc Bac・North Thang Long WTTP are operated concurrently.

 

Figure 3.1.7  O&M Organization Structure of North Thang Long WWTP 
 

Number of staff, which Nihon Hels Industry Co. assigns to operate the WWTP of 
equivalent treatment capacity, is described in Table 3.1.7. Based on said table 
staffing of North Thang Long WWTP appears excessive considering the wastewater 
inflow rate. Since present wastewater inflow rate is minimal, O&M staffing should 
be just sufficient in accordance with the present number of operating facilities and 
tasks involved. 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-7 -  

Table 3.1.7   Number of Operators for WWTP with Equivalent Capacity as North 
Thang Long 

          　　　WWTP
Inflow Rate

A WWTP B WWTP C WWTP D WWTP

4,000～ 6,000m3/day 4persons 2persons 4persons 4persons

E WWTP F WWTP G WWTP

43,000～48,000m3/day 17persons 20persons 15persons

１）Operation and working conditions are unified on the basis of North Thank Long WWTP.  
3) O&M Condition  

Although treatment capacity of Thang Long Industrial Park is 42,000 m3/day, its 
present wastewater inflow rate is only 3,700 m3/day. 

BOD and SS concentration of inflow is 100 mg/L each. Both are lower than 220 
mg/L and 190mg/L of design inflow, respectively. BOD loading rate of 400 
kg-BOD/day is equivalent to only 4.3 % of 9,240 kg-BOD/day design load. O&M 
task force operates well one out of the six trains while aeration is also controlled 
on/off sequentially. DO meter is not sufficient to the whole aeration tank. Therefore 
one DO meter should be replaced for the duty tank. 

Water effluent quality is mandated to Class B (TCVN 4945-2005) with 50 mg/L 
BOD and 100 mg/L SS, which is suitable for agricultural irrigation use. Present 
effluent quality complies with water effluent standard.  

Said standard mandates 37 indicators. From these, 20 indicators are examined in 
HSDC laboratory while the remaining 17 indicators are outsourced to authorized 
corporation.  

Table 3.1.8  Influent and Effluent Water Quality of North Thang Long WWTP 

BOD SS

Design 220 190
Actual 100 100 Same value as TLIP WWTP
Design 50 100 TCVN 5945-2005 Class B
Actual <50 <100 Result of hearing survey

Remarks
（mg/L）

Category

Influent

Effluent
 

 

Maintenance plan is provided in accordance with the O&M manual submitted by 
the contractor. Inspection and maintenance is executed daily by on-site staffs, and 
monthly/yearly by supporting staffs. Periodic repairs including replacement of 
expendable supplies are executed during the scheduled inspection. Periodic 
inspection of electric equipment is outsourced once per month as mandated by 
municipal government decree. This supersedes the frequency required by the 
national government, which is every six months. Although power fails 
approximately 10 times a year, emergency generator seems to be functioning well.  



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-8 -  

Power consumption is estimated to be 2,400 to 3,000 kwh/day, considering that 
wastewater inflow is only minimal and energy saving operation is executed through 
on/off aeration. Effluent is discharged after sodium hypochlorite disinfection. 
Sludge dewatering is dosed with ferric chloride (FeCl3) and polymer, and 
thickening is not produced. At present, there is no excess sludge and dewatering is 
not being carried out. Polymer is imported from Japan while other chemicals are 
available locally. Supplying duration is within three days. 

Locally available expendable supplies for O&M are obtained within one week from 
purchase date while those imported are expected to be delivered three months from 
the order date. Meanwhile, chemicals for water examination are obtained within 2-3 
weeks from purchase. 

Table 3.1.9  Utilities Consumption and Purchasing 
Item Use Consumprtion Procurement Remarks

Electricity Operation 2,400～3,000
ｋWh/day

estimation based on current inflow
rate

Sodium Hyrochlorite Disinfection N/A１） 3days via local market
FeCl3 Coagulation N/A１） 3days via local market
Polymer Coagulation N/A１） 3days via local market (import goods)

Consumable (domestic) O/M N/A2) 1week via local market

Consumable (import) O/M N/A2) 3months via local agent
1) The operation has not been commenced.
2) Currently the cost is covered by the contingency.  

 

(6) Kim Lien WWTP 

1) Outline of facility 

Wastewater treatment process involves 
carrier-added activated sludge process with 
anaerobic-anoxic-oxic. This eliminates 
nitrogen and phosphorus biologically. 
WWTP construction was implemented as a 
pilot project under the Hanoi Drainage 
Project for Environmental Improvement 
(Phase-1). The treatment area occupies 33.9 
ha within Kim Lien District. WWTP is 
located adjacent to houses and commercial facilities near the city center. 
Wastewater is conveyed through a relay pumping station. 

Effluent is discharged into Lu River. During dry season, effluent is reclaimed into 
Kim Lien Lake and contributes to lake water improvement. 

Since the WWTP is located in the city center, area of site is limited and its facilities 
are easily accessible. All equipments/facilities are operated on-site. Its electric room 

Figure 3.1.8  Kim Lien WWTP 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-9 -  

is not equipped with monitoring and control system. Therefore, treatment 
performance is relied on the operator’s skills. If treatment area is not eventually 
integrated with adjacent large WWTP, sequencing control and data acquisition 
(SCADA) can only be effective through replacement of principal electrical and 
control facilities. 

Table 3.1.10  O&M Condition of Kim Lien WWTP 

Item Specification Remarks

Construction Completion 2005 Pump facilities in Kim Lien PS was upgraded.
Operation Start 2005.9

Design Sewered Population (person) 15,000
Treatment Capacity (m3/day) 3,700

Current Inflow Rate (m3/day) 3,700  
 

Grit
chamber

Equalizing
Basin

Anaerobic
tank

Anoxic
tank

Primary
Settling tank

Aeration
tank

Final
Settling tank

Disinfection
Discharge

Sludge
Storage tank

Dehydrator
Carrying out

 

Figure 3.1.9  Treatment Flow of Kim Lien WWTP 

WWTP is designed to serve adjacent residential environment and its offensive odor 
control is equipped adequately. Facilities, which produce offensive odor, are sealed, 
and gases are collected and deodorized by carbon adsorption. Hence, there is no 
offensive odor inside and within the adjacent vicinity of WWTP. (Figure 3.1.10 and 
11). 

  

Figure 3.1.10 Odor Plumbing of 
Screen Facility 

Figure 3.1.11   Carbon Adsorption 

2) O&M organization  

O&M organization consists of five members with four crews operating in three 
shifts. Water treatment and dewatering are subject to 24-hour operation. They also 
execute water examination. However, periodic water examination is executed in 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-10 -  

HSDC laboratory (Table 3.1.11). 

Table 3.1.12, which describes O&M force of Nihon Hels Indusry Corp. equivalent 
to Kim Lien WWTP, shows four members. Periodic inspection, maintenance and 
water examination in Japan is also executed by regional support center, similar to 
HSDC.  

Table 3.1.11  O&M Force of Kim Lien WWTP  

Position No.
(person) Remarks

Water Quality 1
O/M 20 4 groups, 5 persons per group, 3 work sift, including monitoring service
Other 0 Simple testing at sitte for WWTP operation

Total 21

Water Quality 5 Laboratory at HSDC Head Quarter

O/M 5 Peridical testing and large scale repair
Other 15 Administrative role for all WWTPs

Total 25

1.Permanent Staff

2.Supporting Staff at Head Office

 
Table 3.1.12 O&M Force of Kim Lien WWTP Compared with Same Facility in 

Japan 

A WWTP B WWTP CWWTP D WWTP

Staffs (person) 21 4 2 4 4
1)24hours operation
2)Automatic operation for night time and week end

Kim Lien
Experiences of HELS for WWTP Operation（4,000~6,000m3/day）2)

Item

 
 

Kim Lien WWTP employs more operators since monitoring and controlling 
facilities involve 24 hour on-site operation. During the 24 hour on-site operation, 
SCADA system can be shifted to automatic control at night time while monitoring 
the adjacent WWTP. And sludge dewatering can also be renovated to day time 
operation through efficient operation of dewatering machine. These renovation and 
automation will reduce O&M staffing. 

 

Figure 3.1.12 O&M Organization Structure of Kim Lien WWTP 



  The Republic of Kazakhstan 
  The Study on Sewerage Operation and  
Final Report  Maintenance Know-how Transfer 

 - 3-11 -  

3) O&M condition 

Water quality of inflow is 150 mg/L of BOD (lower than 250 mg/L of design value) 
and 200 mg/L of SS (same as design value). Effluent quality is sufficiently below 
than the effluent standard and complies with Class B standard. 

Water examination result detects BOD and SS removal and nitrification, but not 
nitrogen removal. Nitrification and denitrification is not to carried out, because of 
temporary load increase, as it was scheduled during the Teto (Vietnamese New Year 
Day). O&M organization should consider emergency events by developing a 
manual for load/flow fluctuation.  

Table 3.1.13 Water Quality of Kim Lien WWTP 

BOD SS

Design 250 200
Actual 150 200
Design 30 (50) 60 (100) ( ): TCVN 5945-2005 Class B
Actual <30 <60 Result of hearing survey

Influent

Effluent

Remarks
（mg/L）

Category

 
 

Reactor is operated well through the operation 
indicator of DO (2-3 mg/L), using a sensor in the 
reactor. Phosphorus removal is processed 
biologically together with chemical precipitation. 
Disinfection is dosed with chlorine tablet although 
chlorination chamber is already installed. Residual 
chlorine and perfect chlorine-contact are detected. 

Sewer in Kim Lien District is designed and 
constructed as a separate sewer system. 
Considerable storm water inflow increases during storm events due to cross 
connection, and excess flow is discharged from equalization tank by bypassing the 
sedimentation-reaction tank. Storm water inflow (SSO) cause serious damage to 
water treatment performance and cost, therefore, existing collection system should 
be installed with storm water pipe and modified to be a separate system. 

Sludge is dewatered by belt press filter. Filter cloth lasts only one year. Its durability 
however could be improved through acid cleansing. Maintenance plan is provided 
in accordance with the O&M manual submitted by the contractor. Inspection and 
maintenance executed periodically by supporting staffs. Related activities include 
checking oil and grease, and repairing/replacing expendables.  

Periodic inspection of electric equipment is outsourced once per month as mandated 
by the Municipal Government Decree, superseding the six-month frequency 